PARTS SHIP FREE!

JX, SX, ZX, TX

Propane Floor Machine

DX20

Battery Autoscrubber

DX26, DX32

Battery Autoscrubber

LX600

Propane Engine, 603cc

LX850, LX900

Propane Engine, 852cc

LX1000

Propane Engine, 999cc

Illustrated Parts Lists (IPLs)

W10462 | Hex Flanged Bolt - M8x75
3.33 3.33 3.33 USD
W10463 | Foam - 280x80x5 mm
3.96 3.96 3.96 USD
W10465 | Clamp Mechanism
37.43 37.43 37.43 USD
W10466 | Hairpin
3.10 3.10 3.1 USD
W10467 | Rubber Grommet - 16.5 mm hole
3.05 3.05 3.0500000000000003 USD
W10468 | Hole Plug - Water Controls
3.51 3.51 3.5100000000000002 USD
W10470 | Tee Handle
77.95 77.95 77.95 USD
W10472 | Nylock Nut - M12, Zinc
3.14 3.14 3.14 USD
W10474 | Machine Screw - PPH M5x16, Zinc
3.03 3.03 3.0300000000000002 USD
W10476 | Grip Clamp
3.51 3.51 3.5100000000000002 USD
W10478 | Socket Head Cap Screw - M3x12, Zinc, 8.8
3.03 3.03 3.0300000000000002 USD
W10479 | Tach Hour Meter 1 Pin
64.02 64.02 64.02 USD
W10481 | Battery - Li-Ion 12V
223.86 223.86 223.86 USD
W10482 | Wire Harness
56.43 56.43 56.43 USD